
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION 

 
ORDER R5-2016-0028 

 
WASTE DISCHARGE REQUIREMENTS 

AND 
MASTER RECYCLING PERMIT 

 
FOR 
 

CITY OF LATHROP 
LATHROP CONSOLIDATED TREATMENT FACILITY 

SAN JOAQUIN COUNTY 
 
The California Regional Water Quality Control Board, Central Valley Region, (hereafter 
Central Valley Water Board) finds that: 
 
1. On 12 June 2015, the City of Lathrop (City) submitted a Report of Waste Discharge 

(RWD) for its Consolidated Treatment Facility.  The City currently operates two 
adjacent wastewater treatment facilities under separate WDRs:  Consolidated 
Treatment Facility (CTF) and Crossroads Wastewater Treatment Facility (WWTF).  
The CTF receives primarily domestic wastewater from a large portion of the City.  The 
Crossroads WWTF receives high strength process wastewater from the Crossroads 
Industrial Park.  The City currently diverts all wastewater from the Crossroads 
Industrial Park to the CTF and is in the process of decommissioning the Crossroads 
WWTF.  An addendum to the RWD was submitted on 17 December 2015.  Additional 
information was submitted on 22 and 25 January 2016.   
 

2. The City of Lathrop (hereafter “Discharger”) owns and operates the CTF and is 
responsible for compliance with these Waste Discharge Requirements (WDRs).  
These WDRs include a Master Recycling Permit pursuant to Water Code section 
13523.1(b)(1).  

 
3. The CTF is located at 18800 Christopher Way in Lathrop in Section 35, TS1S, R6E, 

and Section 2, TS2S, R6E, MDB&M, as shown on Attachment A, which is attached 
hereto and made part of this Order by reference.  The San Joaquin County 
Assessor’s Parcel Numbers for the CTF and the Crossroad WWTF including 
associated effluent and emergency storage ponds are summarized below. 

Description Assessor’s Parcel Number 
Consolidated Treatment Facility (including Ponds 
S4 and S5) 

198-130-35, 198-130-36, 198-130-45, 
198-130-46, 198-130-47, 198-130-48 

Pond S1 191-190-32 
Pond S2 191-190-33 
Pond S3 198-130-035 
Pond S6 198-060-16, 198-060-17 
Pond S16 (under construction) 213-290-02 

 



WASTE DISCHARGE REQUIREMENTS R5-2016-0028 2 
CITY OF LATHROP 
LATHROP CONSOLIDATED TREATMENT FACILITY 
SAN JOAQUIN COUNTY 
 
 

Description Assessor’s Parcel Number 
Crossroads WWTF 198-130-21, 198-130-22 
Ponds A, B, and C 198-130-19, 198-130-20 
LAS-3 (percolation ponds, under construction) 198-130-32 
 

4. Order R5-2015-0006 which includes a Master Recycling Permit was adopted by the 
Central Valley Water Board on 5 February 2015 and prescribes requirements for the 
CTF.  Order R5-2015-0006 allows an average dry weather flow of up to 0.75 million 
gallons per day (mgd) and an increase in increments of no less than 0.25 mgd up to a 
maximum allowable flow rate of 6.0 mgd upon approval by the Executive Officer.  Due 
to the Crossroads WWTF closure and the diversion of its wastewater to the CTF, 
Order R5-2015-0006 will be rescinded and replaced with this Order. 

Existing Facility and Discharge 
5. The CTF was built in early 2004.  The CTF treats primarily domestic wastewater from 

three existing and planned development areas within the City of Lathrop:  Central 
Lathrop Specific Plan (CLSP), Mossdale, and River Islands.  The development areas 
comprise approximately 8,400 acres of residential and commercial development, with 
a small number of commercial facilities discharging to the CTF.   
 

6. The Crossroads WWTF, built in 1994, treats and disposes of commercial/industrial 
and domestic wastewater from the Crossroads Industrial Park.  Tenants at the 
industrial park include manufacturing, food processing, distribution facilities, 
restaurants, and trucking companies.  The wastewater is relatively high strength 
commercial/industrial wastewater with less than 10 percent of domestic wastewater.  
The average daily flow rate from the industrial park is approximately 0.15 mgd.   

 
7. The City adopted an Industrial Sewer Use Ordinance (Ordinance) in December 2005.  

The Ordinance establishes pretreatment standards prior to discharging wastewater to 
the City’s treatment facility.  The Ordinance includes numerical limits for TDS as 
700 mg/L, BOD as 400 mg/L, and nitrate as nitrogen as 250 mg/L (without mass 
limits).   
 

8. The City established an Industrial Pretreatment Program that includes: 
 
a. Identifying commercial users; 
b. Routine and non-routine monitoring of commercial users, including sampling of 

their wastewater and identifying pollutants in their waste stream; 
c. Issuing industrial wastewater discharge permits if required by the Ordinance; 
d. Identifying non-compliant commercial users and issuing Notice of Violations as 

necessary; and 
e. Advising commercial users on better business practice to comply with the 

Ordinance.   



WASTE DISCHARGE REQUIREMENTS R5-2016-0028 3 
CITY OF LATHROP 
LATHROP CONSOLIDATED TREATMENT FACILITY 
SAN JOAQUIN COUNTY 
 
 
9. Three out of 27 Crossroads Industrial Park tenants have been issued an Industrial 

Wastewater Discharge Permit (permit) by the City.  A permit was issued to a food 
processor that manufactures sausage, whose saline wastewater represented about 
10 to 20 percent of the total influent flow to the Crossroad WWTF and approximately 
25 to 35 percent of the overall WWTF’s TDS load.  The manufacturer’s wastewater 
has an average TDS concentration approximately 3,600 mg/L.  The permit sets TDS 
best management practice goals that the tenant can reasonably comply with: a 
maximum daily concentration of 4,700 mg/L and a monthly average concentration of 
4,000 mg/L for TDS.   
 

10. From 2007 to 2015, the sausage manufacturer has implemented the following salinity 
control measures and reduction efforts: 

 
a. Elimination of the plant’s meatball specialty line (2007 – 2008), a high salinity 

stream source; 
b. Modification of operations to capture and separately dispose of the discharge from 

its water softener and broth from its crumbles production line (2007 – 2008); 
c. Reduction in the use of caustic chemicals for cleaning (2007 – 2008);   
d. Extension of the production shift on the crumbles specialty line to reduce the 

number of cleaning cycles by 40 percent (2007 – 2008); 
e. Installation of various clean-in-place systems and chemical metering systems to 

ensure efficient use of cleaning chemicals (2008 - 2010); 
f. Modifications to the crumbles production line to improve sanitation efforts (2009); 
g. Modifications to the plant’s pH monitoring system to allow for more efficient use of 

acid and caustic in the wastewater pre-treatment system (2009);  
h. Installation of additional TDS meters to more closely monitor TDS concentrations 

in the plant’s discharge (2011); 
i. Increased vigilance on housekeeping measures including dry sweeping of 

materials in lieu of wet cleaning (2012);  
j. Elimination of the plant’s crumbles production line (2014 – 2015), a high TDS 

mass source; and 
k. Implementation of various water conservation measures (2014 – 2015). 
 

11. On 25 August 2015, the City began diverting wastewater from the Crossroads 
Industrial Park to the CTF based on the acknowledgment in the Central Valley Water 
Board letter entitled Meeting Summary and Water Code 13267 Order for Technical 
Report, City of Lathrop Consolidated Wastewater Treatment Facility, dated 
6 August 2015.  Components of the existing Crossroads WWTF planned for 
demolition are anticipated to occur between Spring of 2016 and Fall of 2017, with the 
exception of the solids handling facilities and effluent storage ponds that will be 
retained and incorporated into the CTF.   

 



WASTE DISCHARGE REQUIREMENTS R5-2016-0028 4 
CITY OF LATHROP 
LATHROP CONSOLIDATED TREATMENT FACILITY 
SAN JOAQUIN COUNTY 
 
 
12. Wastewater treatment processes at the CTF include secondary treatment, tertiary 

filtration, and disinfection prior to storage and reuse for irrigation of agricultural and 
landscape Use Areas.   
 
a. Raw wastewater undergoes screening and grit removal prior to entering the 

influent pump station.   
b. A 950,000 gallon steel tank provides diurnal flow equalization and short-term 

emergency storage.  Wastewater in the tank is automatically returned to the 
influent pump station as treatment capacity becomes available.   

c. Additional short-term emergency storage of influent is available in Pond S4 which 
is lined and has a storage capacity of approximately 11 million gallons (mgal).  
Wastewater in Pond S4 is returned to the headworks (rotary drum screens) when 
treatment capacity is available.   

d. From the influent pump station, wastewater is distributed evenly to two Membrane 
Bioreactor (MBR) treatment trains for a combined treatment capacity of 1.0 mgd 
as an average dry weather flow (ADWF).  Each MBR train includes an anoxic 
basin, recirculation mixers, an aeration basin, anoxic pumps, aeration and 
membrane blowers and diffusers, membrane modules, a membrane tank, mixed 
liquor recycle pumps (RAS pumps), and filtrate pumps.   

e. Tertiary treated effluent is then conveyed to the disinfection system.  Disinfection 
is accomplished using sodium hypochlorite solution in a chlorine contact tank that 
provides more than 90 minutes of modal contact time.  If disinfection fails, the 
effluent is rerouted back to the emergency storage basin and retreated.  The City 
is in the process of seeking approval from the State Water Resources Control 
Board Division of Drinking Water (DDW) regarding the alternative criteria for 
disinfected tertiary recycled water as defined by California Code of Regulations, 
title 22 (Title 22) section 60301.230(a)(2). 

 
13. Disinfected tertiary treated effluent is discharged into Pond S5 for immediate storage, 

and is then transferred to off-site storage ponds, Ponds S1, S2, S3, and S6.  Off-site 
storage pond S16 is under construction to accommodate the plant expansion to 
1.0 mgd.  The Crossroads WWTF Effluent Storage Ponds A, B, and C will be 
available for off-site storage of CTF disinfected tertiary treated effluent once the initial 
pond sludge has been removed.  The ponds are lined with at least 40-mil high-density 
polyethylene liner or concrete lined.  A summary of the currently available storage 
ponds is provided below and their locations are shown on Attachments B and C, 
which are attached hereto and made part of this Order by reference.    

Pond Number Storage Capacity 1 (mgal) Pond Location 
S1 41 Mossdale 
S2 15 Mossdale 
S3 21 Mossdale 
S5 28 CTF 



WASTE DISCHARGE REQUIREMENTS R5-2016-0028 5 
CITY OF LATHROP 
LATHROP CONSOLIDATED TREATMENT FACILITY 
SAN JOAQUIN COUNTY 
 
 

Pond Number Storage Capacity 1 (mgal) Pond Location 
S6 34 McKinley Avenue 
S16 (under construction) 55 2 River Islands 
A (former Crossroads 
WWTF effluent pond) 13.7 West of CTF 

B (former Crossroads 
WWTF effluent pond) 10.8 West of CTF 

C (former Crossroads 
WWTF effluent pond) 7.4 West of CTF 

Total Storage Capacity: 226  
1 Capacity at 2-feet of freeboard. 
2 Pond S16 will be constructed in two phases.  The initial phase will provide approximately 55 mgal 

of storage capacity.  The second phase will expand the pond an additional 23 mgal for a total 
volume of 78 mgal.   

14. Additional information on existing and planned recycled water storage ponds is 
presented in the Information Sheet, which is attached hereto and made part of this 
Order by reference.  An overview of the existing and planned storage ponds is shown 
on Attachment C. 

15. Recycled water is pumped from the storage ponds as needed and conveyed to Use 
Areas for agricultural irrigation.  For the purpose of this Order, ‘Use Area(s)’ as used 
herein means an area with defined boundaries where recycled water is used or 
discharged, as defined by California Code of Regulations, title 22 (Title 22) section 
60301.920.  Agricultural Use Areas are agricultural fields and are designated with an 
“A” followed by an identification number.  Alfalfa and rye grass will be the primary 
crops grown.  Use Areas A35, A35a, and A35b will be made available to 
accommodate the plant expansion to 1.0 mgd.  A summary of the current agricultural 
Use Areas is identified in the table below.   

Development Agricultural Irrigation 
Area Designation Area (acres) 
Mossdale A23 12 

River Islands 

A28  31 
A30 35 
A31 95 
A35 22 
A35a 25 
A35b 22 

 Total Acres: 242 
 

16. There are approximately 200 acres of Use Areas available for public area landscape 
irrigation and over 2,100 acres of Use Areas available for agricultural irrigation located 



WASTE DISCHARGE REQUIREMENTS R5-2016-0028 6 
CITY OF LATHROP 
LATHROP CONSOLIDATED TREATMENT FACILITY 
SAN JOAQUIN COUNTY 
 
 

within the four development areas of Northern Lathrop, CLSP, Mossdale, and River 
Islands.  Public area landscape consists of roadway medians, parks, pond berms, and 
open spaces.  Landscape Use Areas are designated with an “L” followed by an 
identification number.  Landscape Use Areas will consist of trees, shrubs, and grass.  
Additional information on existing and planned Use Areas is presented in the 
Information Sheet.  An overview of the existing and planned Use Areas is shown on 
Attachment D, which is attached hereto and made part of this Order by reference. 

17. Waste activated sludge (WAS) generated from the CTF is pumped to the solids 
handling facility located at the adjacent Crossroads WWTF.  The solids handling 
facility includes a 190,000 gallon aerobic sludge storage tank, two belt filter presses, 
and a concrete drying bed used for supplemental air drying of dewatered sludge when 
conditions permit.  Only sludge from the CTF is sent to the solids storage tank.  
Dewatered cake from the filter press is then transferred either to a sludge haul truck 
or to the drying bed for supplemental drying when conditions permit.  Air-dried sludge 
is temporarily stored on the drying bed until a sufficient volume has accumulated to 
warrant transporting the material to the City of Merced for land application. 

18. The CTF is equipped with an electronic management and control system that 
provides remote monitoring, alarms, and notifications to prevent bypass or failure of 
the treatment processes.  The alarms have backup power provided by a standby 
generator and an uninterruptable power supply.   

19. A summary of the CTF influent flows from 2011 through 2015 is provided below.   

Month 
Average CTF Influent Flow (mgd) 

2011 2012 2013 2014 2015 1 
October 0.26 0.27 0.28 0.30 0.37 
November 0.27 0.28 0.29 0.32 0.38 
December 0.27 0.28 0.30 0.35 0.41 
January 0.28 0.28 0.31 0.31 0.32 
February 0.27 0.27 0.30 0.30 0.32 
March 0.29 0.27 0.29 0.31 0.33 
April 0.30 0.29 0.30 0.31 0.33 
May 0.29 0.23 0.28 0.30 0.33 
June 0.27 0.27 0.29 0.30 0.33 
July 0.28 0.28 0.30 0.31 0.33 
August 0.28 0.28 0.32 0.30 0.35 
September 0.28 0.28 0.32 0.32 0.34 
Annual Total (mgal) 102 100 109 113 126 
NA denotes not available or not provided. 
1 Since 25 August 2015, all wastewater from the Crossroads Industrial Park is diverted to the CTF. 
 



WASTE DISCHARGE REQUIREMENTS R5-2016-0028 7 
CITY OF LATHROP 
LATHROP CONSOLIDATED TREATMENT FACILITY 
SAN JOAQUIN COUNTY 
 
 
20. The average tertiary effluent quality from January 2011 through September 2013 is 

presented below for select constituents.  Wastewater quality since diversion of all 
Crossroads’ wastewater to the CTF is shown below. 

Constituent 
Average Effluent Quality, mg/L unless specified 
Jan 2011 – Sep 2013 Aug 2015 – Nov 2015 

BOD < 2.3 < 2.0 
TDS 688 720 1 
Nitrate 7.0 NA 
TKN 1.0 NA 
Total Nitrogen 8.0 6.3 
Chloride 194 NA 
Sodium 181 NA 
Sulfate 49.5 NA 
Boron 0.4 NA 
Iron < 0.06 NA 
Total Coliform Organisms, 
MPN/100 mL < 2.0 < 1.8 

NA denotes data not available or provided.  RL denotes laboratory reporting limit and can vary 
between testing events. 
1 Flow-weighted average based on data from August 2015 through November 2015. 

Planned Facility and Discharge  
21. The City proposes the following Crossroads WWTF components to be retained and 

incorporated in the CTF.   
 
a. Influent pump station, piping, and associated Motor Control Centers. 
b. Former chlorine contact basin. 
c. Recycled water pump station. 
d. Effluent Storage Ponds A, B, and C:  Each pond is lined with high-density 

polyethylene and is approximately 12 feet deep.  The total combined capacity of 
the storage ponds is approximately 97.7 acre-feet with two feet of freeboard.  It is 
anticipated that the storage ponds will be pumped of all effluent, removed of all 
solids, and ready to accept CTF effluent for storage by September 2016. 

e. Land application site LAS-3:  LAS-3 is approximately 19.5 acres and will be 
converted into a future percolation pond(s) with an expected completion date by 
August 2016.   

f. Sludge handling facility consisting of a sludge storage tank, two belt filter presses, 
and a 75-foot by 175-foot concrete drying bed. 

g. Generator building. 



WASTE DISCHARGE REQUIREMENTS R5-2016-0028 8 
CITY OF LATHROP 
LATHROP CONSOLIDATED TREATMENT FACILITY 
SAN JOAQUIN COUNTY 
 
 

h. Maintenance garage. 

The wastewater treatment and disposal process is shown schematically on 
Attachment E, which is attached hereto and made part of this Order by reference.   

22. Land application sites LAS-1 and LAS-2 at the Crossroads WWTF has been sold and 
plans are in place to develop the sites for industrial use.  Wells KMW-1 and KMW-3 
that once monitored groundwater quality near the two land application sites have 
been abandoned to accommodate future land development.  Based on elevated 
salinity concentrations in the groundwater near LAS-2, the City was required to 
investigate and mitigate any impacts from its wastewater disposal operations.  Two 
replacement wells (KMW-10 and KMW-11) were installed along the western edge of 
LAS-2.  KMW-11 and KMW-10, installed on 9 and 10 December 2015, respectively, 
will monitor the effectiveness of the City’s corrective action plan regarding the salinity 
impacts from past application of Crossroads WWTF effluent.   

23. As needed to reduce impacts on the CTF’s capacity, a portion of the CTF influent flow 
may be rerouted to the City of Manteca’s wastewater collection system using the 
existing Mossdale interties.  This rerouting is not strictly needed, but may be 
performed as needed to improve system efficiency and cost effectiveness.   

24. The City has submitted the Expansion Completion Report dated 25 August 2015 
confirming the completion of the 1.0 mgd facility expansion project.  However, the City 
has not submitted the Recycled Water Storage and Conveyance System 
Improvements Completion Report and the Recycled Water User Report as required 
by Provisions H.1.e and H.1.f. of Order R5-2015-0006 to confirm the available storage 
and disposal capacity needed for a flow increase of 1.0 mgd.   

The City anticipates the next CTF expansion to increase capacity from 1.0 to 1.5 mgd 
(CTF Phase 2 Expansion Project) with an expected completion date by March 2018.  
The 1.5 mgd expansion may consist of a new coarse and fine screening and grit 
removal headworks system; a new odor control system for the new headworks; a new 
influent, basin drain, mixed liquor suspended solids (MLSS) process and membrane 
filtration process structure; a new activated sludge treatment process, including 
associated valves, gates, mixers, pumps and process air diffuser; new aeration 
blowers; new membrane filtration units; new membrane scouring blowers; new waste 
activated sludge pumps; new emergency standby generator equipment; new motor 
control center equipment; upgraded central PLC and SCADA system; a new 
administration, lab, and maintenance building; a new equipment building; and 

miscellaneous site grading and storm water retention facilities.  Additional recycled 
water storage capacity and Use Areas will be added as needed.   

25. The 19 September 2014 water balance submitted for preparation of Order 
R5-2015-0006 determined the minimum recycled water storage volume and Use 
Areas needed for an average dry weather flow of 0.75 mgd, 1.0 mgd, and the long 
range projection at 6.0 mgd.  The water balance showed recycled water storage 



WASTE DISCHARGE REQUIREMENTS R5-2016-0028 9 
CITY OF LATHROP 
LATHROP CONSOLIDATED TREATMENT FACILITY 
SAN JOAQUIN COUNTY 
 
 

ponds are typically used during the winter months and then drawn down for irrigation 
purposes during the spring through fall.   

26. The City relies entirely on water recycling for the disposal of treated effluent.  
Therefore, effluent storage and Use Areas must increase to accommodate increases 
in influent flows to the CTF.  Based on the water balance, the required storage volume 
and Use Areas for the three influent flow scenarios is summarized below. 

Storage Volume and 0.75 mgd 1.0 mgd 6.0 mgd 
Use Area Requirements Required Available Required Available Required 
Storage Volume (acre-feet) 345 429 502 595 2,677 
Storage Volume (mgal) 112 139 164 194 1 872 
Use Areas (acres) 165 172 207 242 2 1,381 

1 Based on total volume including Ponds S1, S2, S3, S5, S6, and Phase 1 of S16. 
2 Based on total acreage including Use Area A23, A28, A30, A31, A35, A35a, and A35b. 

27. The immediately applicable flow limitation in this Order is based on the current 
treatment, storage, and disposal capacity.  Under the conditions of the Master 
Recycling Permit, the Discharger may add new Use Areas and construct additional 
recycled water storage ponds defined as “planned” in the Findings and Information 
Sheet of this Order with Executive Officer approval of the technical reports submitted 
pursuant to the Provisions of this Order 1.  The flow limits can be incrementally 
increased up to a future treatment capacity of 6.0 mgd pending certification of an 
environmental review pursuant to CEQA and Executive Officer approval of each CTF 
expansion phase technical report submitted pursuant to the Provisions of this Order. 

28. The City has adopted a Recycled Water Ordinance to establish its authority to 
enforce rules and/or regulations for Users governing the design and construction of 
recycled water use facilities and the use of recycled water.  Therefore, the Discharger 
may issue water recycling permits to Users of WWTF effluent.   

29. Lathrop Municipal Code Title 13, Chapter 13.09 establishes the authority to enforce 
rules and/or regulations for Users governing the design and construction of recycled 
water use facilities and the use of recycled water.  As such, the Discharger may issue 
water recycling permits to Users of treated effluent from the CTF.  Future Use Areas 
not identified in the Findings and Information Sheet as “existing” will require Executive 
Officer approval of certain reports described in the Provisions of this Order to satisfy 
Water Code section 13264. 

Site-Specific Conditions 
30. The City's water supply comes from six deep municipal wells that extract groundwater 

from approximately 160 to 270 feet below ground surface (bgs).  Water is drawn from 

                                            
1  Use Areas and recycle water storage ponds defined as “future” will also require certification of an 

environmental review pursuant to the California Environmental Quality Act (CEQA). 



WASTE DISCHARGE REQUIREMENTS R5-2016-0028 10 
CITY OF LATHROP 
LATHROP CONSOLIDATED TREATMENT FACILITY 
SAN JOAQUIN COUNTY 
 
 

a 150-foot upper water-bearing interval overlying a 75 to 1,000 feet thick lower water-
bearing zone in the Laguna Formation.  
 

31. The City’s potable water supply is supplemented with surface water from the 
Woodward Reservoir, which is distributed by the South San Joaquin Irrigation District 
as part of the South County Water Supply Program.  Municipal supply water is treated 
prior to distribution to the community.  A summary of the City’s 2013 Drinking Water 
Consumer Confidence Report is presented below for select constituents.   